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Statement

L Rk s ARSI = i (BRIRREHE) LR
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. BRI SR EF NG AL E A F (AN E &) .
Copies of the test report without the official seal of the laboratory are invalid.
3. KNS e B, At AR
The test report is invalid without the signatures of compiler, checker and approver.
4. KR & RSO RL
The test report is invalid if it is blotted out.
5. RAEARSZIGHASMAHE, AF3H 5 k&
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
6. IEFEZATAIMES R, U ik Fe g 24
The conclusion of the consignation test is only valid for the provided sample
7. AR Db 3OuE, SEICOCK A UL, B RAMPRE, B
PArp SO Ayt
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRAA UM, LA RIRRIC T

Unless noted otherwise, the test type is consignation test.

Hiblk: BT IS 4RES 3455 Address: No.345 East Yunling Road, Shanghai
S E 4 i (Post Code): 200062

B G (Tel): (021) 31765555 & H (Fax): (021) 31015117

M3 (web site): www.ghs.cn

{5 (E-mail): center@ghs.cn
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‘1’3( PE T INRISG50 1200mAh 3. 7V 4. 44Wh
- ob 4 A Chinese
Name of Sample | 4 5 Lithium ion battery INR18650 1200mAh 3.7V 4. 44Wh
English
T 1123080469
Sample No.
E: 18 YT 7GR BT PR 26
Consignor Jiang Xi Cheng jiang new energy Co.,Ltd
A FHLG VT T R A i 0 PR 2 )
Manufacturer Jiang Xi Cheng jiang new energy Co.,Ltd
5l 5 ik _ WP ARt T )00
ARz ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
— o B €l 3t MbsdE T 101
1 N
‘})!i;h./fi ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Hu s ;
A A<M AP S I VEHE S S AT
ppearance Violet Cylinder plastics film shell
D < Al >
Mgz A 9023-08-21 i AeiE B 2023-08-28 ~ 2023-09-26
Accepted Date Test Date
T TERAEL Bt IR B phadi s AR B S0 L
*&;ﬁl‘ljﬁ Bl Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge

AN, R TR O E GBS HIbRHET-M) ST/SG/AC. 10/11/Rev. T&Amend. 1 38. 3kxit %
,kn

*&‘F)\Mfﬂ‘iﬁ The sample has passed the test items of
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3

Conclusion
L chnm \
&z ) 75 e i s i S Rechargeable Lithium Cell.
)
Comment
Fifait / &y
/
Consignor
Address Post Code
Wk kg T pge whl B
Approver: Checker: Compiler:

Ré%

Title: o1 Ak A B B (Head of Electrochemical Testing Department)
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gp | BWHA LM | HERRIISEEKS it | sonms| &
N Name of Test Standard requirement or The e g -
o ltems Clause Number of Standard Test Result | Conclusion | Remark
A I GAgsfbrafl T
R lll]f- ST/SG/AC. 10/ 11 /Rev. TéAmend. 1 38, 3 i B3 1
1 Altitud 4T, | See Appendix 1 i J
- itu .e UN Manual of Tests and Criteria o Passed :
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Scetion 38. 3 ASE
Test T. 1
WAl ko F
) R L!ﬁl‘[ ilim‘.-\(_‘. 10/11/Rev. T8Amend. | 38.3 i | WP 2 -
& el & — .\ iy 0 S |
Thermal test |i\ wanual of Tests and Criteria st ppesdiz: 2 ],,"'_ ﬁl /
ST/SG/AC. 10/11/Rev. TeAmend. 1 Seetion 38. 3 dESeC
Test T.2
Wetr I Gl fbrafk T
5 R JjJif; f\',fs::,* AC. 10/11/Rev. TéAmend. | 38.3 W4 | W4 3 s
2 il B v s ) cop A 5 1w - T
Vibration UN Manual of Tests and Criteria a8 AppEndix 5 P,l r. ﬁ |
ST/SG/AC, 10/11/Rev. T&Amend. 1 Seetion 38,3 EPEEL
Test T.3
BRI s bl T
1 ?’FEE ijﬂﬂ TT/S(;. AC. 10/11/Rev. T&Amend. 1 38, 3 iR W 4 s
4 BT, lan ndix 4 7 4
Shock UN Manual ol Tests and Criteria o Appendiy : P.I 'I{S'ej 4
ST/SG/AC. 10/11/Rev. T&Amend. | Scetion 38,3 AR
Test T, 4
WA I8 G bt T
~ 9["}3—1% l}UJ: 3:'|-.f‘51;f\u_ 10£11/Rev. TéAmend. 1 38,3 3 W # 5 sk
2 HT. 5 See Appendix 5 5t /
External ?hort UN Manual of Tests and Criteria EESHIEIEIEEE S P’-Il‘li‘é‘(] /
circuit ST/SG/AC. L0/11/Rev. T&Amend. | Section 38,3 a9
Test T.5
AT ke st T
WY ST/SG/AC. 10/11/Rev, T&Amend. 1 28,3 X Wz 6
6 i 44T, S(w‘t iz'\ppc?n(i ix 6 1Tk /
Impact LN Manual of Tests and Criteria Passed
ST/SG/ZAC. 10/11/Rev, 7&Amend. | Secetion 38,3 Goer
Test T.6
Ly [t bl T
Y ST/SG/AC. 10/11/Rev. TéAmend. 1 38,3 i il )s 7
g ?ﬁfﬂfﬁ{fﬁ .jl{T‘: G/AC. 10/11/Rev. T&Amend. | i glﬁlf\ 7 e /\.H} )
Forced dlscharge UN Manual of Tests and Criteria NE BERE P_l I, ’
il pril e assed
ST/SG/AC, 10/11/Rev. T&Amend. | Section 38,3
Test T.8
This space intentionally left blank
8 BLFZEH
o BRBE AR IRBEIELRE :22°C-25°C ; SRBEIRAL : /%
Test Environment Ambient temperature:22°C-25C;Ambient humidity:/%
Condition
Fiow Uk | /
. Test ltem
A eRBHR i —
Subcontracted Test S OREE AR / [ %
Condition Subcontracted | Name Post Code
Laboratory Hu ik / wiE y
Address Tel

. %

P e L
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i ) WRAE B4R | A
No. Name of Test Items Altitude simulation
sl AL 2 S A
£ £ 2 A B g M ) 2 1o
%% Sample Status EE ﬂzﬂg‘%}i }g’:_}f 7.‘11-'-&8‘ ‘g& Mass Loss | Residual 3%
Sample Mass ocv Mass ocvV ocv | Other
No. g A g N /% /% Event
001 | oot 4217|415 | 42113 4.5 0. 00 100.00 | ©
WeoE s
002 | oyenoEBR | 40,3158 | 415 | 40.3150 [ 4.15 0.00 | 100.00 | O
——
003 | oyt 0| 413920 | 415 | 413918 [ 4.15 0.00 | 100.00 | o

ICYCHE 4= S
1CYC Fully charged

004 41. 3405 4.15 41. 3402 4.15 0. 00 100. 00 6]

ICYCHE A7

005 | iiveuits shoogad -~ | 41- 1787 4.15 | 41.1785 | 4.15 0. 00 100.00 | ©

25CYCmE T

L Y

-,

006 | porcimail SR || « NGy | 4.15 0.00 | 100.00 | ©
007 | L L0516 (R 485 | 41.3516 [& 4.15 0.00 | 100.00 | ©
008 | pacroait | 412885 | 415 | 41.2877 | 415 0.00 | 100.00 | ©
000 | pllowERm CT41.8157 | 415 | AL3153 | 415 0.00 | 100.00 | ©
010 awisente 41,3287 | 415 | 413283 | 4.15 0.00 | 100.00 | ©

23CYC Fully charged

LR This spice intentionally
L left blank

B LR V-RA DB R-E F-RK 0-Lihk. kA, RMK, RAE. RAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B ) B R LA | AR

No. Name of Test [tems Thermal test

& GRAEIES EGil, Befe REE Al | i k| M4 wE e
Eo Sample Status RE |FHLE R Fr3& /& | Mass Loss| Residual | 30L&

Sample Mass ocv Mass ocv OCV  |Other
No. /g N /s N 1% /% | Event
001 | |eowtil ol4n2n3 | 415 | 41.2087 | 4.09 0. 01 98.55 | ©
002 | oeiemEhl 1 40.3150 | 4.15 | 40.3118 |  4.08 0. 01 98.31 | o
003 | Bl 0| 41,3918 | 415 | 41.3858 |  4.08 0. 01 98.31 | o
004 | |qeroeERl | 413402 | 415 | 41.3370 | 4.08 0. 01 98.31 | o
005 | joepore®®l 411785 | 415 | 41,1759 | 4.08 0. 01 98.31 | o
006 | porrorrcd SSINOIGED17 I8 4. LGB0 MEIDG |1 4.08 0.01 98.31 | o0
007 | pparcrm®il ] 41,3516 | 4.15 | 41.3487 [ 4.08 0.01 98.31 | o
008 | pegomil 1412877 [ 415 | 41.2846 | 4.08 0.01 98.31 | o
009 | s it | 413153 15 | 41.3127 | 4.08 0. 01 98.31 | o
g | geaicesait 41.3283 | 415 | 41.3243 .08 0. 01 98.31 | o

AT

This space intentionally
lel't hlank

£3%. L-i V-RA DRk R-2%E F-R K 0-RMiR. RRA. LMK, RERE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting.
No Disassembly,No Rupture & No Fire.
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5/10
Vi ] : R A LA | )
3
No. Name of Test Iltems | Vibration
1 AL S1 1AL
3 5 . F R ] ; s 2 1o
e kA XI&A] Before RIS After e Tt AE L AR
%5 Sample Status RE F#BEl BT FF34#, JE | Mass Loss | Residual | L&
Sample Mass ocv Mass ocvV OoCV Other
No. /g AY /g N 1% % Event
WO AN
001 | |yeere®il 412087 .09 | 41.2097 | 4.08 0.00 | 99.76 0
NOEE 43

002 e eEERl oo [40.3118 | 408 [ 40.3129 [ 407 0. 00 99. 75 0

003 | |oerosERie | 413858 | 4.08 | 41.3867 | 4.08 0.00 | 100.00 | o

004 | | eqeEd®L 1413370 408 | 41.3302 | 4.08 0. 00 100. 00 0

005 | |oevcsm®RL 1411759 | 4.08 | 41.1773 | 4.08 0.00 | 100.00 | o

006 | st 41,4196 |  4.08 [ 41.4219 | 4.08 0.00 | 100.00 | o

007 | jciCmeml  Col41,3487 | 4.08 | 41.3504 | 4.08 0.00 | 100.00 | o

27—)(.\'(”1"-'???-‘"[1. DQAR A £ : / £ :
008 | e port?l | 41.2846| 4.08 | 41.2874 |  4.08 0.00 | 100.00 | o
2RCYCRE AT a1 . :
009 | aceEih oo|4L3127| 408 | 413143 | 4.08 0.00 | 100.00 | o
010 e 41.3243| 4.08 | 41.3273 | 4.08 0.00 | 100.00 | o©

LT

This space intentionally

lef't hlank

Hoie LR V-RA D-fgdR R-2KE F—= K -, FRA. TR, LR, LAK,
Note; L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

L S L |

St
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Vi) 5 ¥R B % AR aliti
No. Name of Test Items Shick
s 5 )
e kA RIEAT Before 15.55‘)5 After HERE (HawE | fi
%5 Sample Status Vit Fhd k| RE Fr34 W, JE | Mass Loss | Residual | 3L
Sample Mass ocv Mass ocv ocv Other
o /g v /e v % % | Event
001 | (et | 412097 | 4008 | 412071 | 407 0.01 99.75 | o
002 | e iR 1403129 4.07 | 40.3020 | 4.06 0. 02 9.75 | o
003 | ot 1413867 | 408 | 41.3824 | 4.07 0.01 99.75 | o
004 | joeiiemERl 1413302 | 408 | 41.3346 | 4.08 0. 01 100.00 | o
005 | joyeirreE Rl | 41,1773 4.08 | 411684 | 4.07 0. 02 99.75 | o
006 | soerr s on Pl 4T, 4010 [E 4. ogfP| 41. 4193 |84, 08 0. 01 100.00 | ©
007 | spoaporm® Rl 1413504 | 408 | 413441 | 407 0. 02 99.75 | o
008 | jplNsEERL o4y 2874 | 4.08 [41.2803 | 4.08 0.02 | 100.00 | o
009 | poemeRn 1 413143 | 4.08 [ 41.3138 | 4.08 0.00 | 100.00 | o
010 | gpifoe®RL | 413273 408 | 413191 | 4.07 0. 02 99.75 | o
AT ™lerc ok

&ii: L-R V-RA DMK R-BEEL F-RK 0-RAR. R, AMIK. LR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

=t |

Pt '
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e i BAMAR £ A | Ak -

No. Name of Test Items External short circuit
Bt HakA R R SRS
Sample No. Sample Status e, EXternﬁETempcrature Other Event

001 1(\(1(:(511? ;Eﬁﬂlqlfwl 106.9 0

002 1(\2(|\{|1}?f(ftlil?lgm 106. 5 0

004 lmétrhﬁfﬁﬂ:&ui 112.4 9

005 o L 114. 6 0

006 za(féll\ﬁfﬁ\i\ fll:i:'ll:"g(-?(l 1RA2 £

007 za(fﬁtrﬂﬁ?f}ﬁ:{:m 107. 2 0

009 2501C Fully ehatged 1.1 0

010 25CYCH A At 115.8 0

25CYC Fully charged

VT o e This space intentionally left
LLF =i blank

&z DMK R-BRZ F-R K 0-Afgih. TAK. RakH.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 R B 4 it
No. Name of Test [tems Impact
Y kA R @R #HEL LR
Sample No. Sample Status iz Extern/ad::Temperature Other Event
B BT
L ICYJ(S '!()f-:(z?afj;;(‘-'i ty 103.6 0
012 w%%ﬁmﬁu l11.6 0
G4 lcﬁsg&fizi?ny 98.8 0
015 uggﬂﬁ&n 104. 1 0
017 znczs}mnr()ﬂzarpr.l ity 100. 1 0
018 2501C 514 Chaity 9.8 0
019 255¥¥W;&3(?2?:t:ry 101.1 0
P
PLF 4 This space intentionally left

blank

&ix: DMK F-AZ K O-RfEA. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

NS
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A% - BRRE LA | wh
No. Name of Test Items Forced discharge
ﬁ-a%g%'% *‘Fu%f’kr;& ﬁﬁbﬂlﬁ
Sample No. Sample Status Othiar Bvrit

021 1CYC l|_cl?]r1)\b ?Fi%*lli rged 0

022 1CYC ll?(;?'l(;iffriz%:llgal‘geal Y

023 1cYC II"CU\I(IJ\L :‘;iif{.zlllin-gm| O

024 1CYC IFCnYl[‘]‘-I}E{tl;irﬁ'lllin‘gwl 0

025 1CYC liCu\I(lJ\L /:r;ifilllingm 0

026 1cve lFfl\.mi ?;iffr'lllliarged 0

027 10YC ll(;?lrlj\.h ?iﬁiﬂﬁm-gm 0

028 1CYC lig?rl(‘llfiT];ilﬁ:llliu‘gcd 0

029 1CYC ]ICuY](;; ?;i,)fc:lill'g(,ztl 0

030 1CYC II(J!CIJVL ?;ffclllijz'ge—rtl Y

031 25C \'(;Z5}?(1?:1(‘1{:&{:13%-[|li1 rged 0

032 33(&(23I(I|\I(IJ\L /(';iﬁfclllingenl 0

033 25(‘\'(??“(;1\.1(‘1%5ltlrihs%‘llLllﬂl"uf‘ll O

034 2SCYLI‘25|§1Y1CF_;~L: ili.\-ijl%‘}lirgcd 9

035 25('\'(?515;1\'1(‘1;_\;Tiffc?llm‘ge(i 0

036 25(‘\'5512?.1(]?‘:I;ijfrllirged 0

e

037 250-‘(‘21531('1}; ?Fiffclllin'god 0

038 21(\(251(11\1( ‘l',;c /(?ifﬁrll%nrgecl 0

039 ZSCY(?SIETI[ lT\L ?;ihfclllnlm'ge:l 0

040 zaf\f)ﬁltlrltlij ﬁijilllin-gml 0

&ii: D-FRIR F-RK 0-AMR. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

A VN
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